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Certificate of Analysis

Product Name 7=/ JRCure 907G
Batch No.#it5 20160901
Quantity % & 1920KG
Test Item Requirement Test Result
White granular
1. Appearance (#hH): N Pass
PP (4 5 B0
2.Assay (&HE): =99% 99.39%
3. Melting Point (J& %) 73.0~76.0C 73.6-74.8C
4. Loss on Drying (FJ&KE): <0.20% 0.059%
5.Ash (Fk43): <0.1% 0.01%
. Al < 425nm=87.0% 87.0%
6.Transmittance GEJ6Z): 500nmM =95.0% 07.3%
CONCLUSION: QUALIFIED

INSPECTOR: Zhichao Sun




